CFD-S20CP (serv.man6) — Sony Audio Service Manual (repair manual)

Model
CFD-S20CP (serv.man6)
Pages
2 Few pages! See other manuals at the bottom of the first or last page.
Size
148.3 KB
Type
PDF
Document
Service Manual
Brand
Device
Audio / SUPPLEMENT-2
File
cfd-s20cp-sm6.pdf
Date

View Sony CFD-S20CP (serv.man6) Service Manual online

SERVICE MANUAL
AEP Model
UK Model
E Model
9-873-979-82
Ver. 1.4  2006.03
CFD-S20CP
SUPPLEMENT-2
File this supplement with the ser vice man ual.
Subject: Change of tape mechanism
This model is using two kinds of tape mechanisms.
In performing the replacing of tape mechanism, be sure to check which
tape mechanism is used, according to the following identification.
SUPPLEMENT-2 has indicated only the information of MF-S200//C1.
Please see page 44 of the service manual about MF-S200//C.
IDENTIFICATION
MF-S200//C
MF-S200//C1
2
CFD-S20CP
Ref. No.
Part No.
Description
Remark
Ref. No.
Part No.
Description
Remark
TAPE MECHANISM SECTION
(MF-S200//C1)
201
3-237-718-01 LEVER REC
202
3-030-741-01 SCREW (M2X2)
203
2-663-211-01 BELT (B1), MAIN
204
2-663-212-01 BELT (B1), SUB
* 205
A-3323-806-A TC BOARD, COMPLETE
206
3-237-719-02 CHASSIS, TC
207
A-1159-075-A MF-S200//C1
208
3-244-086-01 ARM, PINCH ROLLER
HRP301 3-244-085-01 HEAD, R/P (REC/PB)
M801
2-663-205-01 MOTOR ASSY (CAPSTAN/REEL)
#6
7-685-851-04 SCREW +BVTT 2X4 (S)
201
202
205
206
207
208
HRP301
M801
not supplied
#6
#6
not supplied
not supplied
not supplied
203
204
2
CFD-S20CP
Ref. No.
Part No.
Description
Remark
Ref. No.
Part No.
Description
Remark
TAPE MECHANISM SECTION
(MF-S200//C1)
201
3-237-718-01 LEVER REC
202
3-030-741-01 SCREW (M2X2)
203
2-663-211-01 BELT (B1), MAIN
204
2-663-212-01 BELT (B1), SUB
* 205
A-3323-806-A TC BOARD, COMPLETE
206
3-237-719-02 CHASSIS, TC
207
A-1159-075-A MF-S200//C1
208
3-244-086-01 ARM, PINCH ROLLER
HRP301 3-244-085-01 HEAD, R/P (REC/PB)
M801
2-663-205-01 MOTOR ASSY (CAPSTAN/REEL)
#6
7-685-851-04 SCREW +BVTT 2X4 (S)
201
202
205
206
207
208
HRP301
M801
not supplied
#6
#6
not supplied
not supplied
not supplied
203
204
2
CFD-S20CP
Ref. No.
Part No.
Description
Remark
Ref. No.
Part No.
Description
Remark
TAPE MECHANISM SECTION
(MF-S200//C1)
201
3-237-718-01 LEVER REC
202
3-030-741-01 SCREW (M2X2)
203
2-663-211-01 BELT (B1), MAIN
204
2-663-212-01 BELT (B1), SUB
* 205
A-3323-806-A TC BOARD, COMPLETE
206
3-237-719-02 CHASSIS, TC
207
A-1159-075-A MF-S200//C1
208
3-244-086-01 ARM, PINCH ROLLER
HRP301 3-244-085-01 HEAD, R/P (REC/PB)
M801
2-663-205-01 MOTOR ASSY (CAPSTAN/REEL)
#6
7-685-851-04 SCREW +BVTT 2X4 (S)
201
202
205
206
207
208
HRP301
M801
not supplied
#6
#6
not supplied
not supplied
not supplied
203
204
2
CFD-S20CP
Ref. No.
Part No.
Description
Remark
Ref. No.
Part No.
Description
Remark
TAPE MECHANISM SECTION
(MF-S200//C1)
201
3-237-718-01 LEVER REC
202
3-030-741-01 SCREW (M2X2)
203
2-663-211-01 BELT (B1), MAIN
204
2-663-212-01 BELT (B1), SUB
* 205
A-3323-806-A TC BOARD, COMPLETE
206
3-237-719-02 CHASSIS, TC
207
A-1159-075-A MF-S200//C1
208
3-244-086-01 ARM, PINCH ROLLER
HRP301 3-244-085-01 HEAD, R/P (REC/PB)
M801
2-663-205-01 MOTOR ASSY (CAPSTAN/REEL)
#6
7-685-851-04 SCREW +BVTT 2X4 (S)
201
202
205
206
207
208
HRP301
M801
not supplied
#6
#6
not supplied
not supplied
not supplied
203
204

Download Sony CFD-S20CP (serv.man6) Service Manual (Repair Manual)

Here you can view online or download Sony CFD-S20CP (serv.man6) Service Manual in pdf. This Service Manual can help you recover, restore, fix, disassemble and repair Sony CFD-S20CP (serv.man6) Audio. Information contained in Sony CFD-S20CP (serv.man6) service manual (repair manual) typically includes:

  • Disassembly, troubleshooting, programming, maintenance, remote, adjustment, installation and setup instructions.
  • Schematics, wiring and block diagrams.
  • Printed wiring boards (PWB) and printed circuit boards (PCB).
  • Parts list (bill of materials).